

Lightfastness Tapetex Wall Materials 68 - Linen

E.031711E.v2

Testing as per ISO 105-B02:2014

Test results are based upon 216 hours of exposure. The test was stopped at 216 hours.

Location test : Tapetex BV, Helmond, The Netherlands
Testing machinery : Heraeus original Hanau Xenotest 150S
Standard blue scale 0 - 8
Humidity 65%, Blackpanel temperature 45° Celsius

Tapetex 68 - Linen

Lightfastness

68-1990	6	68-2018	6	68-2061	6	68-2104	6	68-2162	6
68-1991	6	68-2019	6	68-2062	6	68-2110	6	68-2163	6
68-1992	6	68-2020	5	68-2063	6	68-2111	6	68-2164	6
68-1993	6	68-2021	6	68-2064	6	68-2112	5	68-2165	6
68-1994	6	68-2022	6	68-2070	6	68-2113	6	68-2166	6
68-1995	6	68-2023	6	68-2071	6	68-2114	6	68-2167	6
68-1996	6	68-2024	4	68-2072	6	68-2120	6	68-2168	6
68-1997	6	68-2030	4	68-2073	6	68-2121	6	68-2169	6
68-1998	6	68-2031	6	68-2074	6	68-2122	6	68-2170	6
68-1999	6	68-2032	6	68-2080	6	68-2123	6	68-2171	6
68-2000	6	68-2033	6	68-2081	6	68-2124	6	68-2172	6
68-2001	6	68-2034	4	68-2082	6	68-2130	6	68-2173	6
68-2002	6	68-2040	5	68-2083	5	68-2131	6	68-2174	6
68-2003	6	68-2041	6	68-2084	6	68-2132	6	68-2180	6
68-2004	6	68-2042	6	68-2085	5	68-2133	6	68-2181	6
68-2005	6	68-2043	6	68-2086	5	68-2134	6	68-2182	6
68-2006	6	68-2044	4	68-2087	6	68-2140	6	68-2183	6
68-2007	6	68-2050	6	68-2088	6	68-2141	6	68-2184	6
68-2008	6	68-2051	6	68-2089	5	68-2142	6	68-2190	6
68-2009	6	68-2052	6	68-2090	6	68-2143	6	68-2191	6
68-2010	6	68-2053	6	68-2091	6	68-2144	6	68-2192	6
68-2011	6	68-2054	6	68-2092	6	68-2150	6	68-2193	6
68-2012	6	68-2055	6	68-2093	6	68-2151	6	68-2194	6
68-2013	6	68-2056	6	68-2094	6	68-2152	6	68-2200	6
68-2014	6	68-2057	6	68-2100	6	68-2153	6	68-2201	6
68-2015	6	68-2058	6	68-2101	6	68-2154	6	68-2202	6
68-2016	6	68-2059	6	68-2102	6	68-2160	6	68-2203	6
68-2017	6	68-2060	6	68-2103	6	68-2161	6	68-2204	6